

G-7240-LM31S

POS NO.	SPARE PART DESCRIPTION	PCS.	PRODUCT NO.
1	GASKET	1	2075.35
2	ROSETTE	1	2075.41
3	CONNECTOR	1	2075.26
4	O-RING SEAL 0,35"X0,06" (9,1x1,6mm)	4	9917085
5	PIPE	1	2075.34
6	ARM	1	2075.16
7	BOLT	1	2075.32
8	PIN	2	2061.47
9	ARM	1	2075.11
10	Flow Regulator PWC1/2"-2.5GPM	1	2267555
11	Washer18,5x12,5x1	1	2300610
12	Gasket	1	2826680
13	Nut ball	1	2826550
14	Ball ring 26,8x24,2x4,2	1	2826620
15	Ball swivel	1	2826570
16	Ball gasket	1	2826610
17	Connector	1	2826590
18	Oring 22x2	1	2826630
19	Back cover 194x1,2	1	2826820
20	Screw M3x8 DIN 7985A	1	2826650
21	Connector	1	2826600
22	Oring 4x1,5	2	2826640
23	SiliconPad 192x9	1	2826840
24	Screw M3x4,5 DIN7991	12	2826660
25	Face plate 196x7	1	2826800
26	Handle LM31S	1	2254305
27	Cover II	1	2251600
28	Screw M4x30	1	9903235
29	PBV Extension	1	2053730
30	PBV Sleeve	1	2053130
31	O-ring 49x2	1	9917490
32	PBV Clamping Ring	1	2362670
33	Screw M4x4	1	9903028
34	Cover plate 150x150	1	2078750